MINI MAG

1500

MODEL
INSTALLATION
INSTRUCTIONS

1500 E, 1500 M, 1500 E DUAL SKIi

~ L|JNMAR-

BOAT LIFTS

sales@lunmar.com
3715 Hwy. 27 South ¢ Sulphur, LA 70665
(337) 558-7200 « (800) 965-8544
Fax (337) 558-7202
Prior to installation:

a). To insure that the lift will operate properly, adequate electricity should be
available. Electricity will also be needed to install the lift.

b). Insure that the pilings are at least 12” high above the deck of the pier.

c). The lift pilings should be driven in the ground to the dock or seawall . Otherwise
the weight of the boat will pull the piles over.

d). If existing piles are to be used, insure they are not cracked or show any signs of
decay.

¢). obtain any locally required permits.

DO NOT USE ANY POWER TOOLS WHILE STANDING IN THE WATER. IF
ELECTRICITY MUST BE USED NEAR THE WATER, INSURE THAT THE
CIRCUIT IS PROTECTED BY A GROUND FAULT INTERRUPTER.



INSTALLATION INSTRUCTIONS
MINI MAG 1500 LB. LIFT

1) Determine which piling is to be used to mount the Mini Mag Lift. Timber piles should
be 8” in diameter or greater. Square piles should be 6” x 6 or greater. Both pilings
must be tied back to the dock or sea wall.

2) Mount the track as per figure #09. The top of the track should be 2 feet above the
deck or seawall cap. It is not necessary for the track to reach the bottom. It should
reach to 3’ below low water. Be sure to install the 3" dock washer behind the head of
the 5/8” carriage mounting bolt and the 5/8” x 1 1/2” stop bolt at the bottom of the
track. The track should have a slight backward pitch. It may be necessary to install a
wooden shim between the channel spacer and the track to compensate for a out of
plumb piling.

3) Lubricate the stainless steel axles with a marine grease and install the poly rollers (item
#8) onto the carriage. Apply some grease to the inside walls of the track to lube the
poly rollers. Clamp a set of vice grips on the lip of the track 3’ down from the top of
the track. Install the arms in the track and lower the arm until it rests on the vice

grips.

4) Install the AMS 1500 with the electric motor mounts or the manual winch to the top
of the track. Install the cable in accordance with figure #7 & #08 and the blue nylon
sheave. Plug in the power cord. Firmly grasp the cable using leather gloves and turn

-the switch to the up position. Neatly wind the cable onto the drum.

5) Install the PVC guide pole bases onto the arms and close to the dock. Determine the
width of the vessel being lifted. If the vessel is 6’ wide, measure out 3’ on each arm.
This will be your center marks for installing the vertical bunks. Install the vertical
bunks in accordance with figure #11. Initially set the bunks at about 30” apart for a
VEE bottom boat. That would be a 15” on either side of the center mark.

************************************************************************

IMPORTANT

Apply a good heavy grease to the winch gears. Use the two zirk fittings located on either
side of the worm gear. If the gears are not lubricated the lift will bind and wear the gears
producing a fine powder and a scraping noise. This is only for electric models.

************************************************************************



INSTALLATION INSTRUCTIONS
MINI MAG 1500 LB. LIFT CON’T.

6) Check all nuts and bolts to be sure they are tight before fitting the boat onto the lift.
Lower the lift to a depth deep enough to move the boat over the lift. Place the boat
more forward so the transom extends 17 - 2’ past the end on the bunks. Ideally the
Boat’s center of gravity will be centered fore and aft on the forks. If the carriage
sticks, the center of gravity is off center. Reposition the boat to center the weight on
the lift and raise the boat. Adjust the bunks and guides if required to securely hold the
boat.

************IMPORTANT************

DO NOT HARDWIRE THIS LIFT OR LEAVE IT PLUGGED IN WHILE
NOT IN USE, TO AN ELECTRICAL CIRCUIT. IF THE GROUND WIRE
IS ALLOWED TO REMAIN CONNECTED TO THE CIRCUIT WHILE
THE LIFT IS NOT IN USE, ELECTROLYSIS WILL OCCUR. THIS WILL
CORRODE THE TRACK AT A GREATLY ACCELERATED RATE.



1500M MINI MAG LOAD SHEET

PARTS LIST
NO. ITEMS QTyY
1 3 x 5 FORK ARM 1
2 TRACK 8'/10°/12' 1
4 DL 1500 WINCH !
S MANUAL MOTOR MOUNT 1
6 3" NYLON SHEAVE 1
7 1/4" S.S. CABLE WITH STOP 16'-8'/20'-10"/24'—12' 1
8 POLY ROLLERS 4
9 NOT USED 0
10 |4 PVC GUIDE POLE SECTIONS 2
11 PVC GUIDE POLE CAPS 2
12 | GUIDE POLE STANCHIONS (BASE) 2
13 | 2" x 6” x 6 TIMBER RUNNERS—CARPETED (RETAIL ONLY) 2
14 | BUNK BRACKETS—4 EA L AND R 8" 8
15 | 5" WIDE CARPETS x 6’ LONG (WHOLESALE ONLY) 2
16 | 5/8" x 1 1/2" GAL HEX BOLT (STOP BOLT) 1
16a | 5/8” GAL NUTS 1
18 | 3/8" x 1" CARRIAGE BOLTS 4
18a | 3/8" GAL NUTS 4
19 1/2" x 2 1/2" STAINLESS HEX BOLT 1
19a | 1/2" STAINLESS LOCK NUT 1
20 | 3/8" x 1" GAL HEX BOLTS &
20a | 3/8" GAL NUTS 4
21 | 3/8" x 2 1/2" GAL CARRIAGE BOLTS 8
21a | 3/8" GAL NUTS 8
22 | 3/8" x 3" GAL HEX BOLTS 8
22a | 3/8" GAL NUTS 8
23 | 3/8" x 5" GAL HEX BOLTS 2
23a | 3/8" GAL NUTS 2
24 | NOT USED 0
24a | NOT USED 0
24b | NOT USED 0
24c | NOT USED 0
25 | NOT USED 0
26 | NOT USED 0
27 | NOT USED 0




1500M MINI MAG LOAD SHEET

PARTS LIST
NO. ITEMS (CONTINUED) | ary
PILE MOUNTED

5 | BACKING CHANNELS (SPACER) 2

17 | 5/8" x 14" BUTTON HEAD BOLTS 2

17a 5/8" DOCK WASHERS WITH SQUARE 1D 3" oD 2

17b 5/8" WASHERS 2

17¢ 5/8” GAL NUTS 2
OPTIONAL

28 SEAWALL MOUNT 1




1500E MINI MAG LOAD SHEET

PARTS LIST
NO. ITEMS QTyY
1 3’ x 5 FORK ARM 1
2 | TRACK 8 /10'/12' 1
4 | AMS 1500 WINCH WITH COVER (8" PULLEY & 41280 BELT) 1
5 | ELECTRIC MOTOR MOUNTS 2
6 | 3" NYLON SHEAVE 1
7 | 1/4" S.S. CABLE WITH LOOP 13'-6"-8'/17'-6"—10'/21'-6"—12’ 1
8 | POLY ROLLERS 4
9 | NOT USED 0
10 | 4 PVC GUIDE POLE SECTIONS 2
11 | PVC GUIDE POLE CAPS 2
12 | GUIDE POLE STANCHIONS (BASE) 2
13 | 2" x 6" x 6' TIMBER RUNNERS—-CARPETED (RETAIL ONLY) 2
14 | BUNK BRACKETS—4 EA L AND R 8" 8
15 | 5" WIDE CARPETS x 6 LONG (WHOLESALE ONLY) 2
16 | 5/8" x 1 1/2" GAL HEX BOLT (STOP BOLT) 1
16a | 5/8" GAL NUTS 1
18 | 3/8" x 1" CARRIAGE BOLTS 4
180 | 3/8" GAL NUTS 4
19 | 1/2" x 2 1/2" STAINLESS HEX BOLT 1
19a | 1/2" STAINLESS LOCK NUT 1
20 |3/8" x 1" GAL HEX BOLTS 4
200 | 3/8" GAL NUTS 4
21 | 3/8” x 2 1/2" GAL CARRIAGE BOLTS 8
21a | 3/8" GAL NUTS 8
22 | 3/8" x 3" GAL HEX BOLTS 8
22a | 3/8" GAL NUTS 8
23 | 3/8” x 5" GAL HEX BOLTS 2
23a | 3/8" GAL NUTS 2
24 |1 1/2" x 1/2" STAINLESS STEEL CARRIAGE BOLT 1
24a | 1/2" GAL WASHER 3
24b | 1/2" GAL LOCK WASHERS 1
24c | 1/2" GAL NUTS 1
25 | 3/16” CABLE CLAMP 1
26 | AMS POLY COVER 1
27 | BACKING PLATE 1




1500E MINI MAG LOAD SHEET
PARTS LIST

NO. ITEMS (CONTINUED) | ary
PILE MOUNTED B
3 BACKING CHANNELS (SPACER) 2
17 5/8" x 14" BUTTON HEAD BOLTS 2 |
17a 5/8" DOCK WASHERS WITH SQUARE ID 3" 0D 2
17b | 5/8" WASHERS 2
17c 5/8" GAL NUTS 2
OPTIONAL
28 SEAWALL MOUNT 1
FOR DUAL MOUNTS ADD:
22 | 3/8" x 3" GAL HEX BOLTS 8
220 | 3/8" GAL NUTS 8
29 BUNK BRACKETS (HOR|ZONTAL TYPE) 8
30 STAINLESS 'U’ BOLTS 8
30a | 3/8" STAINLESS NUTS 16
30b 3/8" STAINLESS WASHERS 16
31 2" x 4" x 5' FLAT BUNKS (RETAIL KIT ONLY) 4
32 2" x 4" x 5 CARPETS (WHOLESALE ONLY) 4




GENERAL NOTE:

POLE SECTION \F

CABLE TIE OFF SLOT

1/4" CABLE %

[~
3" NYLON SHEAVE \\ !
I
Y
POLY \\{
ROLLERS sy
TIMBER H
CARPET
FORK ARM /
TIMBER .
RUNNER
BRACKET /
1 / 7\ \
4’ \&

RUNNER / GUIDE STANCHION

TIMBER

ABOVE HIGH WATER ----=~—==-1

TRACK \

PVC CAP
4" PVC GUIDE /_ /

8" PULLEY AND 41280
/_ BELT (LOCATED UNDER
COVER PLATE)

s

A IMPORTANT —PILINGS MUST BE SECURELY ANCHORED TO A SEAWALL OR INTEGRATED INTO A DOCK.

MOTOR AND COVER

ELECTRIC MOTOR MOUNT

BACKING CHANNEL
/ (SPACER)

T
e — 5/8” CARRIAGE BOLT
(THROUGH PILING)
1*2"
T 5
\\— DOCK
= — 5/8” CARRIAGE BOLT
(THROUGH PILING)
________ \— BACKING CHANNEL
(SPACER)
___.—._________,.,-""
\—&PMNG

ﬂ:’roject: 1500 Assembly Drowing ™
Part Names (Piling Mount)

No.: Revision Dote:

001 _—

Scale: Date: Sheet:
k None 08-28-00 1 of 1




( GENERAL NOTE:

A IMPORTANT—PILINGS MUST BE SECURELY ANCHORED TO A SEAWALL OR INTEGRATED INTO A DOCK.
2. FOR LIST OF MATERIALS RELATED TO PART NUMBERS, SEE PARTS LIST 15006 OR 1500M.

I:]i

? o
{o]
i O
. SEE FIND NUMBERS
I 16, 16A AND 17A

SEAWALL MOUNT BASE
FIND NUMBER 28

N4 | S .
// \ O b L

N

ABOVE HIGH WATER -~ ——-—-—- I

(Project: 1500 Assembly Drowing N
(Seowoll Mount—Optionol)

No.: Revision Date:
002 _—

Scale: Date: Sheet:
None 08-28-00 1 of 1/
—




/ GENERAL NOTE:

. FOR LIST OF MATERIALS RELATED TO PART NUMBERS, SEE PARTS LIST 1500E OR 1500M.
FIND NUMBERS 4, 5, AND 7, AS SHOWN ON THIS ILLUSTRATION, ARE SPECIFIC TO 1500¢;
HOWEVER, FOR MANUAL OPERATION, REFER TO 1500M, FIND NUMBERS 4, 5, AND 7.

=

L

Y

o

o
o

/— COVER PLATE

(Project: 1500 Instaliation
Part Numbers

Rewvision Date:

Dote:

08-28-00

Sheet:
1 of 1




jo | 00-62-80 3UON ./
BETIV[ :9)10Q 13|02g

3

[ ¥00
1910 UOISIADY TON
r buimoig Alquassy 1108 .N, SSIINWIS e
W S 1er 0051 10afoud J
YIHSYM AQNY LNN
WYY X404 @@ SSIINVIS .8/C
1NN V9 ,8/¢
—— +
Y + (G X .v X .2)
.“uTy (a34iN03y 8 YINNNY ¥3SAIL
S1INIVYE mmzz:m
mumz_p
(.z/t T x .8/%)
', o . 1708 39VI¥YD
@]
".‘ = /
SWAY M¥04
0

(SINNG LV14)

YINNNY ¥3IBALL ee

‘SINNOW WNA-300S1 1SN S1¥vd 33S 'SYIGWNN Lidvd Ol Q3LvI3y SIVIMILYW 40 LSIT 804 ¢
"MO0Q 3HL 0Ll 1S3S0TD L4vHO¥3LVM LSIIAVIH JHL NOIISOd 'L

( - :3ION TWYINID k




—

|

X\_ Jo 1 ] 00-0C-80| @uoN
BEEDIS 1310Q 19]025
_ S00
19)0(Q U0ISIAZY TON
MmaIA papo|dx]
2 2300

-

&

@

'300GL OL J141034S 3V
(Z GNV '9Z 'O%Z ‘Az 'o¥Z 'vZ SYIBNNN GNIJ 'WOO0SL ¥O 300S1
1S17 SI¥Vd 33S 'SH3IANNN 1y¥vd OL Q3ILV13d SIVIM3ILVA 40 LS 404 7L
‘310N %qw_wZuO.K




7

L jo 1 00—-62—-80 auoN .J
BELINS 1210 121095
_— 900
12]0( UOISIASY TON

.

sbuimouq
no3aq o) A9 ;uo_o_n._\

e
»
-

I

PANN

—

™

010 'ON
ONIMVYA 335

2R
//\\
/._

|

800 ON
ONIMYYQ 33S

|fl\\<|
o
_
/_? » \ 1 // P fon
T w y N\ —\
Y 1] \ .—
\ |
110 "ON /
ONIMVYQ 33S of 1L 500 N
oF
L_H ~|. ONIMYNA 335
[e]
o]
BN
\
|
S~ ¢ £00 "ON
ONIMYEAQ 33S

ONIMYEA G314103dS 0L 09 ‘LNO @31vd MIA 4O ONIMvHQ Tivi3Q v 404 |

‘310N TV¥3N30 \




00-GZ-L0
:1210Q
12)0Q uOISIAIY ON
TU3WUOoTlY 21900 PUO 110130 _ (30064) 13GOW 21410313
Alquiassy SU023UU0D 314092, ¢
13oafoud l\/\n’.\/A
INNON ¥OLON @/ O
ivi3d INIWHOVLLY 318vI O
318v0 @/’
318vD
1004S 3718v2
ONHlId
Tvi3aa
NI Q3AOW3Y 3a1s ¥20d
31vd ¥3A0D
3q1s
J3LVM 30V4
0L 9NIN3dO
1108
ONIHOVLLY OGNV 107S
440 3L 318¥d
a3A0W3Y 31vd
Y3A0D HLIM ¥3A0D
N SL¥Vd 33S ‘SY3AWNN Ldvd Ol Q31V13Y SIVINILYW 40 1SIT 804 7

‘30061t 1S
:S3LON TWY3N3O \

~ =4




\\ﬂ.o I | 00-0£-80 suoN T\

BEETS 1310Q 19|02G
Fe————u 800
13)10Q UOISIAZY “'ON

»B:cas_v Juswyd0lly 3190 puo
r(_nEﬂ..mm,g_1 $UOI}D3UU0)) 81q07.

dafoug /

318v0

{
¢

34IS YILVM

N\

A

\

™1
o)

P

(W00S1) TIAONW TVNNVIA

@ ©

700dS
318v2

M3IA 30IS

~—— N\

1708 ONIHOVLLV ANV
107s 3440 311 318v0

'WOOSE 1SIT Si¥vd 33S 'SY3IAWNN 1¥vd OL Q3IVI3Y SIVI¥3LVYAW 40 1SIT 304
‘S3ION VY3IN3IO .l\\

—=— 30IS ¥00d

¢

/ onnig &

31GNVH

378v0

INNOW YOL1OW

Q

33Q1s ¥30d

\/\/\/\

1071s 440 311 3718vD

!




R ——

7~ GENERAL NOTES: \
i ATTACH TIMBER RUNNER BRACKETS AND CROSS ANGLE BRACE TO CRADLE ARMS.
5 FOR UST OF MATERIALS RELATED TO PART NUMBERS, SEE PARTS LIST.

—

e

— 0

DETAIL A (REF)

| | e E—
TIMBER RUNNERS
CRADLE ARM AND BRACKETS

CROSS ANGLE BRACE
CUT AND DRILL ANGLES
TO FIT (FIELD DIMENSIONS)

. \

\ SEE DETAIL A —/

(DRILL & BOLT)

A o
Project: cross Angle Broce \
Instollation
T No.: Revision Date:
P e 009 e et
Scale: Date: Sheet:

CRADLE ARM

CROSS ANGLE BRACE

PR A A A

ﬂ

DETAIL A
(ENLARGED)

AV

None 06-26-00

1 ofljﬁ/




— — .. S

GENERAL NOTES
A IMPORTANT —IT 1S NOT NECESSARY FOR TH
A 8'/10°/12' TRACK LENGTH

E TRACK TO EXTEND TO THE WATER BOTTOM IN DEEP WATER.

5/8" WASHERS

(2 PLACES)
MOTOR MOUNT
(2 PLACES) 5/8" NUTS
(2 PLACES)

\\\‘\

3/8" X 1" ™ '
CARRIAGE BOLTS > ¥ " |
(4 PLACES) 5/8" BOLTS

(7 PLACES)

NOT SUPPUIED

NS

3/8" GAL NUTS —
(4 PLACES)

5/8" X 1 1/2" N\
GAL HEX BOLTS
(2 PLACES) S,

5/8" DOCK
WASHERS
(2 PLACES)

e
-

A \/ ’
5/8" DOCK |~
WASHER . d ~ A
e
. P ‘\HIQ
- i n
R

INSTALLER SUPPLIED
ANCHOR BOLT GAL HEX BOLT
(STOP BOLT) -
{ Project: Track Instaliation Detail

5/8" % 14" )
CARRIAGE BOLT OR ) )
5/8" X 1 1/2

. (Seowall Mount=0ptional)

5/8" GAL NUT No.: Revision Dote:
010

Scale: Date: Sheet:

None 08-29-00 1 of 1




{1V o L |00-62-80 aUON T\
BEEIVN :310Q 13|95
_— L0
:93D(Q UOISIAZY S'ON

.

11032 Ajquiessy

siioy A204] 1393(0ld

mMmod

(a3¥iND3Y 8)
S13HOVYE ¥INNNY
Y3IGNIL

W——/
lo o /

oo

| B e

SWaV HJ04

Ny3als

S1108 3oVINYVD (L2

1343V
SYINNNY ¥38WIL 1vVO8

'WOOSL ¥O 300Gl ISP Sly¥vd 33S ‘SYIGNNN Ldvd OL Q3LV1I3Y STVIYALYW 40 1SIT 804 1 &

-

‘310N TVH3IN3I9




\ L oL
SEEIUS

00—-62-80
13100

auoN J

191025

1910 UOIBIAIY

[4%9]
TON

uonnquisiq Iubiom
104 SUONONJIEU| :yoefosd J

'3781SSOd SV MOvdL 3JHL 0L 35070 SV L4 3HL NI 1vo8 3JHL NOILISOd '€
"HIONI 1vo8 40 ¥3IN3D 3sn LON OQ '8
Iv0g8 40 INIOd 3ONVIvVE 3Sn 'V

INOILNEIYLSIA LHOI3M TvND3 NIVI80 Ol 2

‘SIWYV 370VY0 HI08 ¥3A0 Q3¥IND3d Si NOILNGI¥LSIA LHOMEM vNO3 ‘JONVAYOSYId WNNILJO 05 't
'SILON VH3INIO k




